



NATIONAL TESTING STANDARDS INC.
RESEARCH AND TESTING LABORATORIES

Report No. 28223

July 1, 2002

Client: Rust Bullet, LLC
300 Brinkby Ave., Suite 200
Reno, Nevada 89509

Reference: Mr. Robert Murphy

Subject: Establishing Compositional Controls of Specialty Coatings.

Sample Description:

One glass panel, approximately 8" x 10" and covered on one side with a silver coating, was submitted by the Client. The coating was identified as the new paint formulation.

Request:

Document the composition of the submitted paint film and record as a future standard.

Method:

The type and quantity of binder in the submitted film was determined by infrared (IR) analysis and thermal ashing.

The IR analysis was performed according to the procedures set forth in ASTM D-2621 and the ashing was performed in accordance with the procedures set forth in ASTM D-4451.

Results:

Resin type: Polyether containing NH or OH groups with CH₃ groups in excess of the CH₂ groups.

Resin content: 75.58%

NATIONAL TESTING STANDARDS

A handwritten signature in cursive script that reads "Lewis F. West".

by Lewis F. West